CONSOLIDATION TEST DATA

SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 31.36 32.99
Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 84.22 91.66
Compression Index: O Saturation, % 85.97 108.31
Diameter: 2.5 in Height: 1 in Void Ratio 0.97 0.81
LL: 66 PLy 37 Pi: 29 GS: 2.66

Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

Sampie No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01’

Description: SILT {MH)

Remarks:
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°'
Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.01°
Soil Description: SILT (MH)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End SRt Log Sq: Rt . Log Ave.
psf in % min min ft"2/sec ft"2/sec tt"2/sec
1 100 0.002891 0.963 0.29 0.1 0.0 6.14e~005 0.00e+000 6.14e-005
2 500 0.0103 0.948 103 Oy 1, 0.0 8.01e-005 0.00e+000 8.01e~005
3 1e+003 0.01542 0.938 1.54 0.1 0.1 8.33e~-005 9.53e~-005 8.89e-005
4 2e+003 0.02394 0.922 2.39 0.1 Ol 9.47e-005 9.50e-005 9.48e-005
5 4e+003 0.03161 0.907 3.16 0.1 0.0 7.02e~-005 1.47e-004 9.51e~005
6 8e+003 0.04164 0.887 4.16 0.0 0.0 1.50e-004 1.53e-004 1.52e-004
7 2e+003 0.03782 0.894 3.78 0.0 0.0 1.75e-004 0.00e+000 1.75e-004
8 500 0.03193 0.906 3.19 0.0 0.0 1.20e-004 0.00e+000 1.20e~-004
9 1e+003 0.03239 0.905 3.24 0.0 0.0 1.75e~-004 0.00e+000 1.75e~-004
10 2e+003 0.03559 0.899 3.56 0.0 0.0 1.64e-004 0.00e+000 1.64e-004
11 4e+003 0.03854 0.893 3:..85 0.0 0.0 1.36e-004 0.00e+000 1.36e-004
12 8e+003 0.04268 0.885 4.27 0.0 0.0 1.77e-004 2.03e-004 1.89e~-004
13 1.6e+004 0.05329 0.864 5133 0.0 0.0 1.74e-004 1.91e-004 1.82e~004
14 3.2e+004 0.07072 0.830 7.07 0.0 0.0 1.65e-004 1.83e~004 1.74e-004
15 6.4e+004 0.1046 0.763 10.46 0.1 0.0 3.93e-005 1.70e-004 6.39e-005
16 1.6e+004 0.09982 0.772 9.98 0.0 0.0 2.02e-004 0.00e+000 2.02e-004
1/ 4e+003 0.09015 0.791 9,02 012 0.0 2.10e-005 1.96e~-004 3.80e-005
18 1e+003 0.08115 0.809 8,12 1.1 0.3 4.24e-006 1.37e~005 6.48e-006
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ [{4 fp/;;y/_.."

=

.1 Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

1 Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

| Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:15
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.15e+004 psf Water Content, % 27.56 28.31
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.1 98.66
Compression Index: 0.14 Saturation, % 87.52 107.89
Diameter: 2.5 in Height: 1 in Void Ratio 0.85 0.71
LLy 52 PL: 27 Pl: 25 G6S: 2.70

Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ /17 16 /205

Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50"

Sample Type: Undisturbed

Elevation: 100.28’

; ACTEC Test No.: 7520

Description: CLAY (CH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:40:53
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ /{ﬁ /G/:?d/(f—

—

Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28'

“MACTEC

1 Description: CLAY (CH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:41:06
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.15e+004 psf Water Content, % 27.56 28.31
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.1 98.66
Compression Index: 0.14 Saturation, % 87.52 107.89
Diameter: 2.5 in Height: 1 in Void Ratio 0.85 0.71
LL: 52 PL: 27 Pl: 25 GS: 2.70
Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ /\(j /b/&;/c‘“‘
| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
-~ | Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

| Description: CLAY (CH)
Remarks: Cr= 0.018
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ

Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28'

Soil Description: CLAY (CH)
Remarks: Cr= 0.018

Applied Final Void Strain T50 Fitting Coefficient of Consclidation

Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psft in % min min ftr2/sec ft~2/sec ft~2/sec

1 100 0.00104 0.848 0.10 0.5 0.0 1.20e-005 0.00e+000 1.20e-005
2 500 0.00566 0.840 0.57 0.2 0.1 3.03e-005 5.57e-005 3.92e-005
3 1e+003 0.0088589 0.834 0.89 0.1 0.0 5.11e-005 0.00e+000 5.11e-005
4 2e+003 0.01606 0.820 1.61 0.3 0.1 1.65e-005 3.84e-005 2.31e-005
5 4e+003 0.02537 0.803 2.54 0.2 0.1 3.40e-005 6.40e-005 4.44e-005
6 8e+003 0.03907 0.778 3.91 0.2 0.1 3.50e-005 5.59e-005 4.31e-005
7 2e+003 0.03374 0.788 337 0.1 0.0 4.46e-005 0.00e+000 4.46e-005
8 1e+003 0.03055 0.794 3.05 0.3 0:..2 2.06e-005 2.29e-005 2.17e-005
9 2e+003 0.03141 0.792 3.14 0.4 0.0 1.36e-005 0.00e+000 1.36e-005
10 4e+003 0.03415 0.787 3.42 0.7 0.0 7.27e-006 2.01le-004 1.40e-005
11 8e+003 0.03942 0.777 3.94 0.4 0.0 1.35e-005 0.00e+000 1.35e-005
12 1.6e+004 0.05497 0.748 5..:50 0.1 0.0 4.87e-005 1.84e-004 7.70e-005
13 3.2e+004 0.07464 0.712 7.46 (7% } 0.0 3.75e-005 1.63e-004 6.09%e-005
14 6.4e+004 0.1019 0.662 10.19 0,2 0.0 2.65e-005 1.03e-004 4.,22e-005
15 1.6e+004 0.0978 0.669 9.78 0.0 0.0 1.55e-004 0.00e+000 1.55e-004
16 4e+003 0.08777 0.688 8.78 0.2 0.0 2.84e-005 0.00e+000 2.84e-005
17 1le+003 0.07661 0.708 7.66 1.1 1.3 4.23e-006 3.70e-006 3.95e-006
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STRAIN, %

STRAIN, %

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286

Boring No.: B-3015 Tested By: BM Checked By: HJ

| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

< | Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28°

“ Description: CLAY (CH)

Remarks:
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-0.2

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 2 of 17

Stress: 500. psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

.1 Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

| Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28°

Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:15
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 3 of 17

Stress: 1000. psf
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Project: Vogtie COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

1 Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

7 | Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28'

| Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:15
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0.6

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 4 of 17

Stress: 2000. psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

1 Description: CLAY {CH)

Remarks:

Thu, 11-0CT-2007 15:54:16
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 17
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

-{ Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

[ Test No.: 7520

Sample Type: Undisturbed

Elevation: 100,28’

{ Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:16
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 6 of 17

Stress: 8000. psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

-| Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

| Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28°

‘| Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:16
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ
.| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28"
Description: CLAY (CH)
Remarks:
1004-of-1625
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3.0

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 8 of 17

Stress: 1000. psf

1 i]llLLl 1 | llIIIII

STRAIN, %
w
W

|||l|lllLLlllllJJll!llil,\ll|||lIlIIIIII'IlIli!til]llillllll

||||]r1|||lllllllI!ll|!l!|lll‘lllllllll']l1l|'l|l|lllll||l|

3.4
3.5
36 T T lill;ll T l l !;l(li | l‘ l ;I!IKI T ; T IIIII‘ T | T ;lIlT
0.01 0.1 1 10 100 1000
TIME, min
30 IIIIlIIIlIlLALJLllll ILLLIIIII’llJl!lLJlllllllllll " Y A, T W

3.2

3.3

STRAIN, %

3.5

lJIlIIHlllllllllll!lllliIi|i]llillllllllllllllllllllllllll

|I|l|1Tl|I||IllIlIlllll|lIlII]llll!lll‘l'llllll]_rllll]‘lrrll

\3.6 ll|l||lllllIll|l]IIi[I[ll(ll*‘lll‘lllll'lllllll|l|l|l||||llllll

0

2

4 6
SQUARE ROOT of TIME, min

8

10 12

Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HdJ

.| Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

A [ Test No.: 7520

Sampie Type: Undisturbed

Elevation: 100.28’

Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:16
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B~3015 Tested By: BM Checked By: HJ
4 Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28'
| Description: CLAY (CH)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B~3015 Project No.: 6141060286

Boring No.: B-3015 Tested By: BM Checked By: HJ

.| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

‘| Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA

Constant Load Step: 11 of 17
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Stress: 8000. psf

llllilll

| N T O O 1

3.0 bt

STRAIN, %

4.0

lllll!ili‘iiIIIil\I‘IIllllI||Iill|l|I|ll|l!l!ll|!|illlllli)

4.2 ;

Illllllll!!l!lll

lllllllll'

LR S I I O

] .

0.1

o
o

1SS SO N ISNO S W SN ISV O [N SO N N O Y IS |

50

L
1 10
TIME, min

AU U RO T UV VO T Y S N Y T SN T T N YOO AU M O VO T

e —

100 10

o
(@]

JTRUNON SN RS T S IOURD OSSO |

3.2

3.4

STRAIN, %

& @3

Illllllll]'lIIl|iil||lli|lllI‘III(!IIII'!IIIXllill‘d\lllll‘ll

4.2

o
A
. -4

!lII|IIII'l?llilll!,llIIlllll|||l|’|lll||l||lll|!!llKll!ill

0] 2

4

6
SQUARE ROQOT of TIME, min

lllllllllxll|lIIl!lllll|l|||l||||||l|llllll|llllllll|ll|||l

8

10 1

N

Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

| Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

i Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 17
Stress: 16000 psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: 8-3015 Tested By: BM Checked By: HJ
. -/ Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

‘| Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
Constant Load Step: 13 of 17
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TIME CURVES

Stress: 32000 psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

.| Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

| Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 14 of 17

Stress: 64000 psf

VI

STRAIN, %
©

Ill]lllllllllIlllllllIIlIIiIll]]llIl!illlllllllllljllllll]l
" X h

lllllll 1 1

T T

f111|l|llllIIIIIIlIIll|ll!l!lll!l||]]'—rl’lllIII|I|I||1IIII'

o
()

6=t

i Illll;li ! T

RBAE: .-

i i0

TIME, min

lll’lli T 1 T

100 10

PSS SR R T A U T N SO T SO T N T NN T S WO S S TS S OO TOTU S S AN S TS S Y TSN SO S AT S ST W U

Q
(@]

~

lllllllll[llll

(o]

STRAIN, %
©

oy, Sl S, 0P

1

GO

e b by by

[T|||Illlllllllll|!|l|l1llill}'ilI]llllll\'T]llllIIII||]|‘!|I

12
0

2

< 6
SQUARE ROOT of TIME, min

8

lllllllll|IIllllllI‘[l!l|||ll]|lllTllll]|||Illlll‘llTl!llll

10 1

N

Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

-+ Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

| Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress: 16000 psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50’

i Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28'

1 Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286

Boring No.: B-3015 Tested By: BM Checked By: HJ

- Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

A | Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28'

1 Description: CLAY (CH)

Remarks:
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7.5

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 17
Stress: 1000. psf

8.0

8.0

STRAIN, Z
©
[®]

lIllll)llllllll!\llllllli|lll|||§|lillllX‘I!llllllllilillk]

1 | R WS TS TN WA i Illllll[ 1 IIIIIlI[ L (!IIliII 1 | SRS O[O O8S. (O0 ¢

Il!lIllllllllllilllll!llll

!IIi!l‘lllIlll]1[l!!ll]llllll]1

o]

o

T — T — T T
0.1 i 10 100 10
TIME, min

-

O
o

7.5

STRAIN, %
©
o

e b v b

6I4!)III‘lll!lllil‘llill‘llllllllllll!!i1il'9||il’llli!|l

P, SO : ~Y Eyewer Dok Tl
iy i v; & e O

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

'IIITITTII!!IKlllll"llli'lIlll!l!llllllll‘i(&)l!l)lll]l[l!

10.5

0 2 4 6 8 10 1

llillllll}lll!li‘l!!ll‘ll!!l!lllllll!!lilllilllll}l‘)l|il!‘

N

SQUARE ROOT of TIME, min

Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ

{ Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

| Description: CLAY (CH)
Remarks:
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